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History of this test report

Report No. Version Description Issue Date

FG250228001A 01 Initial issue of report May 02, 2025

Revise antenna gain
FG250228001A 02 This report is an updated version, replacing the report May 09, 2025
issued on May 02, 2025.
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Summary of Test Result
Re Ref Std. Result
port c Test Items . Remark
Clause Clause (PASS/FAIL)
3.2 §2.1046 Conducted Output Power Pass -
3.3 §96.41 Peak-to-Average Ratio Pass -
Effective Isotropic Radiated Power Pass -
3.4 §96.41
Power Density Pass -
§2.1049 . .
3.5 Occupied Bandwidth Pass -
§96.41
§2.1051
3.6 Conducted Band Edge Measurement Pass -
§96.41
§2.1051 _ o
3.7 Conducted Spurious Emission Pass -
§96.41
Frequency Stability for
3.8 §2.1055 Pass -
Temperature & Voltage
§2.1051 _ _ o
4.4 Radiated Spurious Emission Pass -
§96.41

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are

declared by the manufacturer who shall take full responsibility for the authenticity.
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

General Specs:
Proprietary radio 5G / 6G, CBRS and GNSS.

Antenna Type / Gain:
WWAN : Array Antenna with Antenna Gain 14.29 dBi

Remark: The above EUT's information is declared by manufacturer. Please refer to Disclaimer in report
summary.

1.2 Modification of EUT

No modifications are made to the EUT during all test items.

1.3 Testing Location

Test Site Sporton International (USA) Inc.

1175 Montague Expressway, Milpitas, CA 95035
TEL : 408 9043300

Test Site Location

Sporton Site No.

Test Site No.
THO1-CA 03CHO1-CA
Test Engineer Venkata Kondepudi Ken Kuo, Leo Liu and Jesse Fan
Temperature (C) 20.9~21.7 20.5~24.6
Relative Humidity (%) 37.0~54.8 38.2~46.8

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC Designation No.: US1250
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1.4 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

+ ANSI C63.26-2015

+ FCC 47 CFR Part 2, 96

+ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01

+ FCC KDB 940660 D01 Part 96 CBRS Eqpt v03

+ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

+ FCC KDB 414788 D01 Radiated Test Site v01r01

+ FCC KDB 662911 D01 Multiple Transmitter Output vO2r01.

Remark: All test items were verified and recorded according to the standards and without any deviation
during the test.
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2 Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168
D01 Power Meas. License Digital Systems v03r01 with maximum output power.

For radiated measurement, the measured emission level of the EUT was maximized by rotating the
EUT on a turntable, adjusting the orientation of the EUT and EUT antenna in three orthogonal axis (X:
flat, Y: portrait, Z: landscape), and adjusting the measurement antenna orientation, following C63.26

exploratory test procedures and only the worst case emissions were reported in this report.

<Single Carrier (SC) Intra Band>

Frequency Bandwidth (MHZ) Test Channel
Test Items
(MHz) 10 20 30 40 L M H
Max. Output 3500~3700 % % v v % v v
Power
Peak E.IRP 3500~3700 \Y \Y % Y v Y Y
Density
26dB and 99%
Bandwidth 3500~3700 v v Y Y Y
Conducted
Band Edge 3500~3700 v v Y Y v Y Y
Peakto-Average | 5, 3700 v v v v v
Ratio
Conducted
Spurious 3500~3700 v v \ Y v v v
Emission
E.I.R.P 3500~3700 \% \% v v \Y % %
Frequency
- ~37
Stability 3500~3700 Y v
Radiated
Spurious 3500~3700 v v \ Y v v v
Emission
Remark The mark “v “ means that this configuration is chosen for testing
TEL : 408 9043300 Page Number 17 of 24
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saranas. FCC RADIO TEST REPORT Report No. : FG250228001A
<Multi Carrier (MC) Intra Band Contiguous>
Freq Bandwidth (MHz) Test Channel
Test Iltems .
(MHz) 20+20 | 20+30 | 20+40 | 30+30 | 30+40 | 40+40 | 40+20 L M H
Max. Output 3500~3700 v v v v v v v v v
Power
FHEELS E.IRP 3500~3700 v v v v v v % v v
Density
26dB and
99% 3500~3700 % % v v v v v
Bandwidth
Conducted 3500~3700 % % v v v v v v v v
Band Edge
Conducted
Spurious 3500~3700 % % v % % v v v v
Emission
E.lLR.P. 3500~3700 v v v v v v % v v
Radiated
Spurious 3500~3700 % % v % % v v v v
Emission
Remark The mark “v “ means that this configuration is chosen for testing

<Multi Carrier (MC) Intra Band Non-Contiguous>

Freq Bandwidth (MHz) Test Channel
Test Items .
(MHz) 20+20 | 20+30 | 20+40 | 30+30 | 30+40 | 40+40 | 40+20 L M H
Max. Output 3500~3700 v v v v v v v v
Power
Peak BIRP | 3500-3700 vl v v v v | v v
Density
26dB and
99% 3500~3700 v v v v v v v v
Bandwidth
Conducted 3500~3700 v v v v v v v v v
Band Edge
Conducted
Spurious 3500~3700 v v v v v v v v
Emission
E.LR.P. 3500~3700 v v v v v v Y v
Radiated
Spurious 3500~3700 v v v v v v v v
Emission

Remark The mark “v “ means that this configuration is chosen for testing
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2.2 Connection Diagram of Test System

System BT

Simulatar AF router Notebook GPS Station Earphone

Power EUT

Source Notebook
‘ Cradle ‘ Earphane ‘ iPod WLAN AP Monitor

This example is connection diagram of EUT test configurations.
For detail, please refer to test mode configuration and setup photographs for each test item.

2.3 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)
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2.4 Frequency List of Low/Middle/High Channels
Single Carrier Frequency List
BW [MHZz] Frequency(MHz) Lowest Middle Highest
40 Frequency 3570 3625 3680
30 Frequency 3565 3625 3685
20 Frequency 3560 3625 3690
10 Frequency 3555 3625 3695
Multi Carrier (Contiguous) Frequency List
BW [MHz] Frequency(MHz) Lowest Middle Highest
PCC Frequency 3570 3605 3640
40 + 40
SCC Frequency 3610 3645 3680
PCC Frequency 3570 3615 3660
40 + 20
SCC Frequency 3600 3645 3690
PCC Frequency 3565 3605 3645
30 + 40
SCC Frequency 3600 3640 3680
PCC Frequency 3565 3610 3655
30 + 30
SCC Frequency 3595 3640 3685
PCC Frequency 3560 3605 3560
20 + 40
SCC Frequency 3590 3635 3680
PCC Frequency 3560 3610 3660
20 + 30
SCC Frequency 3585 3635 3685
PCC Frequency 3560 3615 3670
20 + 20
SCC Frequency 3580 3635 3690
Multi Carrier (Non-Contiguous) Frequency List
Lowest Highest
BW [MHZz] Frequency(MHz) -
(PCC) (SCC)
40 + 40 Frequency 3570 - 3680
40 + 20 Frequency 3570 - 3690
30 +40 Frequency 3565 - 3680
30 + 30 Frequency 3565 - 3685
20 + 40 Frequency 3560 - 3680
20 + 30 Frequency 3560 - 3685
20 + 20 Frequency 3560 - 3690
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SPORTON LAB.

3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1 Test Setup
3.1.2Conducted Output Power

L Power Divider
Power Meter -—_0 |

EUT
— Joo

Spectrum Analyze:

3.1.3Power Density, Peak-to-Average Ratio, Occupied Bandwidth, Conducted
Band-Edge and Conducted Spurious Emission

— Jeo o |

Spe?ﬂum hu;yzm EUT

3.1.4Test Result of Conducted Test

Please refer to Appendix A.
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3.2 Conducted Output Power

3.2.1Description of the Conducted Output Power Measurement

Test commands are used to configure EUT to transmit. The parameters pre-set to force the EUT to
always transmit at the maximum output power. The power measured at one of the output terminals of
the transmitter is reported in this report based on the manufacturer’s declaration that conducted power

is identical across all the output terminals.

3.2.2Test Procedures

1. The transmitting port is connected to a spectrum analyzer and a power meter through a power

divider.

2.  Enter test commands to force the EUT to transmit the maximum output power.

3.  Select the lowest, middle, and highest channels for each band of modulation.

4.  The maximum output power transmitted is measured and read by the power meter.

5. The MIMO calculation method can be referred to section 3.9 of this report.
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3.3 Peak-to-Average Ratio

3.3.1Description of the PAR Measurement

Power Complementary Cumulative Distribution Function (CCDF) curves provide a means for
characterizing the power peaks of a digitally modulated signal on a statistical basis. A CCDF curve
depicts the probability of the peak signal amplitude exceeding the average power level. Most
contemporary measurement instrumentation include the capability to produce CCDF curves for an
input signal provided that the instrument’s resolution bandwidth can be set wide enough to
accommodate the entire input signal bandwidth. In measuring transmissions in this band using an

average power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.3.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.2.6
1. The EUT was connected to spectrum via a RF cable.
2.  Setthe CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.
3. The highest RF powers were measured and recorded the maximum PAPR level associated
with a probability of 0.1 %.

4. Record the deviation as Peak to Average Ratio
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3.4 EIRP and Power Density

3.4.1Description of the EIRP and Power Density Measurement

The EIRP transmitters must not exceed 47 dBm /10 megahertz

The testing follows ANSI C63.26-2015 Section 5.2.5.5
According to KDB 412172 D01 Power Approach,

EIRP = PT + GT — LC, where

PT = transmitter output power in dBm

GT = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

: Maximum EIRP | Maximum PSD
Device
(dBm/10 MHz) (dBm/MHz)
Category B CBSD 47 37

3.4.2 Test Procedures

The testing follows ANSI C63.26-2015 Section 5.2.4.5

Set VBW = 3 x RBW.

Sweep time = auto couple.

© 0o N o g » W NP

reference bandwidth (PSD).

Detector = RMS (power averaging).

Set instrument center frequency to OBW center frequency.
Set span to at least 1.5 times the OBW.
Set the RBW to the specified reference bandwidth (often 1 MHz).

Ensure that the number of measurement points in the sweep = 2 x span/RBW.

Employ trace averaging (RMS) mode over a minimum of 100 traces.

Use the peak marker function to determine the maximum amplitude level within the

10. The MIMO Calculation method can be referred to section 3.9 of this report.

11. Determine the EIRP by adding the effective antenna gain to the adjusted power level.

TEL : 408 9043300
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3.5 Occupied Bandwidth

3.5.1Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the
upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and
one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB
below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit
bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.5.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.3 (26dB) and Section 5.4.4 (99% OB)

1. The EUT was connected to spectrum analyzer via a RF cable.

2. The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

3.  The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

4.  Set the detection mode to peak, and the trace mode to max hold.

5. Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

6. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

7. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “—X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

8. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured

bandwidth.
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3.6 Conducted Band Edge

3.6.1Description of Conducted Band Edge Measurement

The conducted power of any CBSD emission outside the fundamental emission bandwidth as specified
in paragraph (e)(3) of this section (whether the emission is inside or outside of the authorized band)
shall not exceed —13 dBm/MHz within 0-10 megahertz above the upper SAS-assigned channel edge
and within 0-10 megahertz below the lower SAS-assigned channel edge. At all frequencies greater
than 10 megahertz above the upper SAS assigned channel edge and less than 10 MHz below the
lower SAS assigned channel edge, the conducted power of any CBSD emission shall not exceed —25
dBm/MHz. The upper and lower SAS assigned channel edges are the upper and lower limits of any
channel assigned to a CBSD by an SAS, or in the case of multiple contiguous channels, the upper and

lower limits of the combined contiguous channels.

3.6.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.
1. The EUT is connected to spectrum analyzer via a RF cable.
The band edges of low and high channels for the highest RF powers are measured.
Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the band edge.
Beyond the 1 MHz band from the band edge, RBW=1MHz is used.

Set spectrum analyzer to be RMS detector.

o o M wN

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

7. Follow FCC KDB 662911 D01 Multiple Transmitter Output v02r01to do MIMO calculation.
Method (iii): Measure and add 10 log (Nayt) dB, the factor should be added to spectrum offset.
There are a total of 16 antenna ports which are connected to 8 vertical and 8 horizontal
antennas.

MIMO Factor is 10*log(16) = 12.04 dB
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3.7 Conducted Spurious Emission

3.7.1Description of Conducted Spurious Emission Measurement

Emission and interference limits: the device satisfies the emission limits specified in Section FCC Part
96.41 €e) 1) i) & e) 2) at the lowest and highest edges of the band, and in the middle of the band.

3.7.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT is connected to spectrum analyzer via a RF cable.
2. The RF output of EUT is connected to the spectrum analyzer by RF cable and attenuator. The
path loss was compensated to the results for each measurement.
3.  The middle channel for the highest RF power within the transmitting frequency is measured.
4.  The conducted spurious emission for the whole frequency range was taken.
5.  Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.
6. Set spectrum analyzer to be RMS detector.
7. Follow FCC KDB 662911 D01 Multiple Transmitter Output v02rO01to do MIMO calculation.
Method (iii): Measure and add 10 log (Nayt) dB, the factor should be added to spectrum offset.
There are a total of 16 antenna ports which are connected to 8 vertical and 8 horizontal
antennas.
MIMO Factor is 10*log(16) = 12.04 dB
8. Taking the record of maximum spurious emission.
9. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
10. The limit line is —40dBm/MHz.
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3.8 Frequency Stability

3.8.1Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of primary
supply voltage to ensure that the fundamental emission stays within the authorized frequency block.
The frequency stability of the transmitter shall be maintained within £0.00025% (+2.5ppm) of the center

frequency

3.8.2Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was set up in the thermal chamber and connected with the spectrum analyzer.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

3. With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.8.3Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.
1. The EUT was placed in a temperature chamber at 25+5° C and connected with the system
simulator.
2. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.
3. The variation in frequency was measured for the worst case.
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3.9 Antenna Information

3.9.1 Antenna Directional Gain

The device can support MIMO with antenna.
There are a total of 8 antenna ports which are connected to 4 vertical and 4 horizontal antennas.

The manufacturer declares that it always transmits 2 spatial streams jointly across both polarizations.

MIMO calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output v02r01 “Measure
and add 10 log(NANT) dB”. For the MIMO Factor in this report is 10*log(16) = 12.04 dB

According to FCC KDB 662911 D01 Multiple Transmitter Output v02r01
Directional gain = Gyt + Array Gain, where Array Gain is as follows.
Array Gain = 10 log(Nant = 8 /Nss= 8) = 0 dB , where the lowest possible Nss is 8 .
Directional gain = Antenna gain + directionality gain = 14.29+ 10log (Nant/Nss = 8/8)
=14.29 + 0 = 14.29 dBi
Directional gain may be calculated by using the formulas applicable to equal gain antennas with G ant

set equal to the gain of the antenna having the highest gain;
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4 Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.2 Test Setup

For radiated test below 30MHz

Im

: RX Antenna

Y

1m

1
Metal Full Soldered Ground Plane

For radiated test from 30MHz to 1GHz

im

-

== .

Spectrum Analyzer / Receiver

RX Antenna

I
Metal Full Soldered Ground Plane

oof——

Spectrum Analyzer | Receiver
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For radiated test from 1GHz to 18GHz

RX Antenna

Metal Full Soldered Ground Plane

(=P

Spectrum Analyzer / Receiver

For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

==

Spectrum Analyzer / Receiver

4.3 Test Result of Radiated Test

Please refer to Appendix B.

Note:

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -

semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.
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4.4 Radiated Spurious Emission

4.4.1 Description of Radiated Spurious Emission Measurement

The radiated spurious emission was measured by substitution method according to ANSI C63.26-2015.

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least -40dBm / MHz .

The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

4.4.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 7 and ANSI C63.26-2015 Section 5.5.4

Radiated measurement using the field strength method.

1. The EUT is placed on a turntable of 0.8 meter height from the ground for frequency below
1GHz, whereas 1.5 meter for frequency above 1GHz.

2. The EUT was set 3 meters from the receiving antenna mounted on the antenna tower.

3. The table rotates 360 degrees to identify the position where the highest spurious emission is.

4. The height of the receiving antenna is varied between 1m to 4m to search the maximum
spurious emission for both horizontal and vertical polarizations.

5. During the measurement, the system simulator parameters were set to force the EUT
transmitting at maximum output power.

6. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

7. To convert spectrum reading E(dBuV/m) to EIRP(dBm)
EIRP(dBm) = Level (dBuV/m) + 20log(d) -104.77,
where d is the distance at which filed strength limit is specified in the rules.

8.  Field Strength Level (dBm) = Spectrum Reading (dBm) + Antenna Factor + Cable Loss + Read
Level - Preamp Factor.

9. ERP (dBm) = EIRP (dBm) - 2.15

10. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
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5 List of Measuring Equipment
. L Calibration
Instrument Brand Name Model No. Serial No. [Characteristics Date Test Date Due Date Remark
. Apr. 09, 2025~ Radiation
Bilog Antenna TESEQ 6111D 54683 30MHz~1GHz | Nov. 15, 2024 Nov. 14, 2025
Apr. 22, 2025 (03CH01-CA)
Apr. 09, 2025~ Radiation
Loop Antenna R&S HFH2-Z2E 100840 9kHz~30MHz | May 02, 2024 May 01, 2025
Apr. 22, 2025 (03CH01-CA)
SCHWARZB Apr. 09, 2025~ Radiation
Horn Antenna BBHA 9120D 02113 1GHz~18GHz | Apr. 26, 2024 Apr. 25, 2025
ECK Apr. 22, 2025 (03CH01-CA)
SCHWARZB Apr. 09, 2025~ Radiation
Horn Antenna BBHA 9120D 02115 1GHz~18GHz | Aug. 06, 2024 Aug. 05, 2025
ECK Apr. 22, 2025 (03CHO1-CA)
SHF-EHF Horn | SCHWARZB Apr. 09, 2025~ Radiation
BBHA9170 00841 18GHz~40GHz | Aug. 07, 2024 Aug. 06, 2025
Antenna ECK Apr. 22, 2025 (03CHO01-CA)
" Apr. 09, 2025~ Radiation
Amplifier SONOMA 310N 372241 9kHz~1GHz Apr. 24, 2024 Apr. 23, 2025
Apr. 22, 2025 (03CHO01-CA)
WHKX8-5872.5- -
. L Apr. 09, 2025~ Radiation
Filter Wainwright | 6750-18000-40 SN8 NA Jun. 04, 2024 Jun. 03, 2025
ST Apr. 22, 2025 (03CHO01-CA)
. L WLK12-1200-12 1.2GHz Low Apr. 09, 2025~ Radiation
Filter Wainwright SN1 ) Jun. 04, 2024 Jun. 03, 2025
72-11000-40SS Pass Filter Apr. 22, 2025 (03CHO01-CA)
» . Apr. 09, 2025~ Radiation
Preamplifier Keysight 83017A MY53270321 | 1GHz~26.5GHz | Apr. 25, 2024 Apr. 24, 2025
Apr. 22, 2025 (03CH01-CA)
- . ERA-100M-18G Apr. 09, 2025~ Radiation
Preamplifier E-instrument EC1900252 | 1GHz~18GHz | Apr. 24, 2024 Apr. 23, 2025
-56-01-A70 Apr. 22, 2025 (03CH01-CA)
» Apr. 09, 2025~ Radiation
Preamplifier EMEC EMC18G40G 060726 18G-40G Apr. 24, 2024 Apr. 23, 2025
Apr. 22, 2025 (03CH01-CA)
8015932/2, -
HUBER+SUH Apr. 09, 2025~ Radiation
RF Cable SUCOFLEX 102| 8015762/2, N/A Mar. 04, 2025 Mar. 03, 2026
NER Apr. 22, 2025 (03CHO1-CA)
804938/2
Apr. 09, 2025~ Radiation
Hygrometer TESEO 608-H1 45142559 N/A Aug. 14, 2024 Aug. 13, 2025
Apr. 22, 2025 (03CHO01-CA)
Control Turn o
. Apr. 09, 2025~ Radiation
Controller Chaintek EM-1000 060881 Table & Antenna N/A N/A
Apr. 22, 2025 (03CHO01-CA)
Mast
. Apr. 09, 2025~ Radiation
Antenna Mast ChainTek MBS-520-1 N/A 1m~4m N/A N/A
Apr. 22, 2025 (03CHO01-CA)
) Apr. 09, 2025~ Radiation
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A N/A
Apr. 22, 2025 (03CH01-CA)
. E3 230621 Apr. 09, 2025~ Radiation
Test Software Audix E3 PK-002093 N/A N/A N/A
Sporton US,V9 Apr. 22, 2025 (03CHO01-CA)
Mar. 25, 2025~ Conducted
Hygrometer Testo 608-H1 45141354 N/A Aug. 14, 2024 Aug. 13, 2025
Apr. 02, 2025 (THO1-CA)
Spectrum Rohde & Mar. 25, 2025~ Conducted
FSV40 101089 10Hz-40GHz | Apr. 24, 2024 Apr. 23, 2025
Analyzer Schwarz Apr. 02, 2025 (THO1-CA)
) EM Mar. 25, 2025~ Conducted
Switch Box . EMSW26 1090304 N/A Oct. 10, 2024 Oct. 09, 2025
Electronics Apr. 02, 2025 (THO1-CA)
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6 Measurement Uncertainty
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHZz)
Measuring Uncertainty for a Level of 470 dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 550 dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 450 dB
Confidence of 95% (U = 2Uc(y)) '
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Appendix A. Test Results of Conducted Test

Peak-to-Average Ratio
<Single Carrier>
Limit: 13dB
Mode 3625MHz / 10MHz
Result
Middle CH 10.61 dB PASS
Limit: 13dB
Mode 3625MHz / 20MHz
Result
Middle CH 8.32 dB PASS
Limit: 13dB
Mode 3625MHz / 30MHz
Result
Middle CH 8.03 dB PASS
Limit: 13dB
Mode 3625MHz / 40MHz
Result
Middle CH 8.32dB PASS
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10MHz / Middle Channel

20MHz/ Middle Channel

3625MHz

3625MHz

Spectrum

Ref Level 12 40 dBm  Offsel 22.42 d3
10d5 AQT 3125 ps @ RBW 10 Mz

FCF 3.625 GHz

Mean Pwr + 20.00 dB

Date 27 MAR.2025 01:32:07

y i il Function Samples: 20000
Mean | peak | crest | 10% | % | oa%w | ooiw |
Trace s [ 17.28dsm | 28.07 dsm _ 11.60 db .62 dB 7.04 dB 10,61 d8 IL7Ld
n Qi we

Spectrum [

d&
ps @ RBW 10 MHZz

|<B)

JcFa.625 Gz Mean Pwr + 20.00 dB
y ive Distril Samples: 20000
Mean | Peak | Crest | 10% | 100 | 0.1% | o0.010 |
Troce 1 [ 19.32 dbm  27.09 3bm 0.50 df 3.77 b 5.96 20 3.32 di 0.50 db
L )|l J D we

Date: 27 MAR 2025 22:47:22

Function

30MHz / Middle Channel

40MHz/ Middle Channel

3625MHz

3625MHz

Ref Level 12.43 dém  Offset 2
10de AQT 3

B
5us @ RBW 10 MHz
TAG IR

(@152 view

s

feraszs atiz

Mean Pwr + 20.00 dB

Date: 27 MAR.2025 23:36:57

v i Function samples: 20000
Mean | Peak |  crest | 109 | 1% | 010 | 0.01% |
Trace 1 [ 15 16 dbm | 26.30 dim 914 cb 3,60 di 6.52 cb .03 d 07 cb
D) J [ CTTTTTT

Spectrum

Rof Lovel 12,49 dbm  Offsat 22,
At W AQT 3l
TRG:IFP

@153 view

de
S @ RBW 10 MHZ

ﬁl— 3.625 GHz oan Pwr - 20.00 dB

Y Function Samples: 20000
Mean | peak | crest 1000 | 19 | 019 [ 0010

Troce 1 13.65 cEm 23.68 dBm 10.04 d& 3.74 dd 6.70 dB 9.97 db
—_—

Date: 28 MAR 2025 00128 33
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Occupied Bandwidth

Mode

999%0BW(MHz)

Frequency

3625MHz

BW

10MHz

20MHz

30MHz

40MHz

Middle CH

9.03

18.02

27.45

37.48

99%0BW(MHz)

Middle Channel / 10MHz

Middle Channel / 20MHz

Ref Level 30.00 dBm  Offset 22.10 d2 w RBW 100 kiz Ref Level 30.00 dbm _ OFfset 22,99 d5 @ RBW 300 k7
Att 24 0B w SWT 10 ms w VBW 300 kHz  Mode Swesp Att 244k @ SWT 10 ms & VBW 1 MHz  Mode Sweep
SEL Count 103/100 561 Caunt 100100
(o 1p% 2% (017K Max
mM1[1] .09 dBm| mif1] 13.97 dBm)|
o 3.6272180 GH| n 3.6283570 GH]
o Occ Bw 9.030969031 MHz, 2o CcBw 18.021978022 MHZ|
1 T4 & T ~n Al
10 de = 10 dB: . S a A
U AN 7 \
ods. 0 dm f \/
f I ‘
10 dai 10 dem \
-20 ,‘ -20 der [1
i 2 IR0 NS, .
s0ds i e 7
B R ATAVY STPUTEN, ~0dbm
50 dei S0 dBrm
50 50 der
CF 3.625 GHz 1001 pts Span 20.0 MHZ CF 3.625 GHz 1001 pts Span 40.0 MHz
Marker warker
Type | Ref | Tre | K-value | v-value | Function | Function Result | Type | Ret | Tre | X-value Y-value | Function Function Result |
ML 1 3,527218 GHz M1 1 3.628357 GHz 13.97 dém
TL ' 3.6204845 GHz. QOcc Bw 9.020959031 MHz ] 1 9 GH2 8.88 JBm Qcc 2w 18.021978022 MKz
T2 1 3.6295155 GHz T2 1 .33 dem

Y — ]

Date: 27 MAR 2025 0128:45

)

Date: 27.MAR 2025 224546

Middle Channel / 30MHz

Middle Channel / 40MHz

Date: 27.MAR 2025 23:35:08

Date: 28.MAR 2025 00:26:49

Ref Level 30.00 dirm Offset 27.49 df RBW 1 MHz Ref Level 30.00 dBm Offset 27.49 df RBW 1 MH7
P4dR @ SWT 10 ms @ VBW IMHz  Mode Swees 74dB @ SWT 10 ms @ VBW Mz Mode Swees
561 Count 100100 5L Count 1007100
[@ 1Pk “ax (@ 17k “ax
[t T6.51 dBm| M 13.67 dBm
. ML 3.6304550 GHZ| - 3.6284370 GHY]
2de | S Bw o 27.452547453 MHZ| 2p/day . 37.482517483 MHZ|
10 dB : s o 10d8; R .
. / 4 i /
J dim + ) dbm
[ \ /
10 dam T 10 dem ! +
-20 der = J ‘\, 3 1
ot Mo S T ! B R e
A e
0 dbm -0 dbm
S0 derm st derm
0 der 50 der
CF 3.625 GHz 1001 pts Span (0.0 MHz CF 3.625 GHz 1001 pts Span B0.0 MHz
Marker Marker
Type | Ret | Trc | X-value Function | Function Result | Type | Ret | Trc | X-value Y-value | Function Function Result |
M1 1 630455 ML 1 628437 GHz2 13.67 3Bm
T 1 737 10.21 dBm Occ 3w 27.452547453 MH2 vl 1 87 GH2 8.85 JBm Qcc 2w 37.432517483 MKz
T2 1 387263 GHz 10.81 dem T2 1 437212 GHz 10.21 JBm
)
L N ] L b,
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Emission Bandwidth

Mode

26dB BW(MHz)

Frequency

3625MHz

BW

10MHz

20MHz

30MHz

40MHz

Middle CH

9.35

18.94

29.67

39.88

26dB BW(MHz)

Middle Channel / 10MHz / 3625MHz

Middle Channel / 20MHz / 3625MHz

Spectrum

Ref Lavel 10,00 di
Att 2€ B @ SWT
SGL Count 1307100

Offset &%

3500 @ RBW 100 k117
10ms @ VBW 300 kHz

Mode Swean

ek Vax

20d3

M1[1]

2043

02[1]

1 8.070 di

=

10

TSN A w\\

o Pn o]

-

-20 dBrr

D2 -17.030 ¥+

\‘

-30 dBm

|

o, .«fw‘v’“’\"w'“if‘"‘J
st

N
BB Acqag g "

-50 it

-60

CF 3.625 GHz

i001 pts
— L

)|

Dele. 27.MAR2025 01,3053

Spon 20.0 Viiiz
VI oa

Spectrum (=)
Ref Level 30,00 U8: Offsel 22.49 UB w RBW 320 kH:
28 ¢ @ SWT 10ms @ VBW  1MHz  Mode Sweep
£G_ Count 100/100
@ LPk Max
Mi[1] 13.04 dBm)|
9.6155290 GHz|
20 2[1] i ds|
10,9410 M1z
D1 13,970 dBir = Py v
10 dBm—— 1 YAt i 8
7 T
f \
¥
-1c o |
%
5 ( i
o My syt ot I Lyt L by i,
a0 com
-5C
-60
Graazs Gy T prs Span b

Date: 27.MAR 2025 22:46:54
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Offset
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7243 dh R 1V
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[e=rk v
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o N I
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20 dbim
ST eV
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-40
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-60 i —
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1007 pts
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]
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]

Spectrum | (=)
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ke I A0ma @ vEW 3 M
SG1LCount 1077100

Mode Sweep

@174 raac
o2(1]
EETS ] i
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138 P Y STy IS L Py e W P
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| i
al |
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i :
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EIRP PSD (dBm/MHz)
;’ot\g/er Single port
Mode Frequency (MHz) | >°hnd DG (dBi) | MIMO Factor | conducted power |EIRP PSD (dBm/MHz) Limit (dBm/MHz)
(ATT/ADAK
) (dBm/MHz)

10MHz_Low 3555 120 14.29 12.04 9.81 36.14
10MHz_Middle 3625 12_22 14.29 12.04 10.02 36.35

Sindle 10MHz_High 3695 1202 14.29 12.04 10.37 36.70

_>ing 20MHz_Low 3560 913 14.29 12.04 1042 36.75

Carrier(SC) Intra -

o 20MHz_Middle 3625 915 14.29 12.04 10.44 36.77

20MHz_High 3690 9.2 14.29 12.04 977 36.10
— — <
30MHz_Low 3565 9.05 14.29 12.04 8.34 34,67 37 dBm/MHz
30MHz_Middle 3625 12,0 14.29 12.04 7.35 33.68
30MHz_High 3685 926 14.29 12.04 742 33.75
40MHz_Low 3570 904 14.29 12.04 576 32.09
40MHz_Middle 3625 1211 14.29 12.04 453 30.86
40MHz_High 3680 1202 14.29 12.04 574 3207
Remark:

DG (dBi, 8H/8V) = antenna gain + 10*log(Nant/Nss) = 14.29 + 10*log(8/8) = 14.29 dBi
MIMO Factor: 10*log(16) = 12.04 dB

Maximum EIRP Power Density — 20MHz 3625MHz

Spectrum I :%:

Ref Level 30,00 dBm Offset 22,49 dB @ RBW 1 MHz
Att 28 dB @ SWT 50ms @ VBW 3 MHz Mode Sweep
SGL Count 100/100

@ 1Rm AvgPwr
mM1[1] 10.44 dBm|
3.6298750 GHz
20 dBm
M1
10 dBm x
0 dBrr / \
-10 dBm / l
-20 dBrr / \\
-30 dBm =
| e e
-40 dBr
-50 dBrr
-60 d
CF 3.625 GHz 1001 pts Span 40.0 MHz
- —_—
L )i J b .

Date: 2. APR.2025 17:40:13
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EIRP Power (dBm/10MHz)
Power
. Single port
Mode Frequency (MHz) | Seting DG (dBi) | MIMO Factor | conducted power EIRP Power Limit (dBm/10MHz)
(ATT/ADAK (dBm/10MHz)
) (dBm/10MHz)
10MHz_Low 3555 12.0 14.29 12.04 17,63 43.96
10MHz_Middle 3625 12_22 14.29 12.04 17.9 4423
S 10MHz_High 3695 12_02 14.29 12.04 17.9 4423
o ";gce ira |20MHzZ Low 3560 913 14.29 12.04 19.75 46.08
ameé( d) N8 [20MHz_Middle 3625 915 14.29 12.04 19.64 45.97
an 20MHz_High 3690 9 2 14.29 12.04 18.92 4525 47 B 1OMH
30MHz_Low 3565 905 14.29 12.04 17.81 4414 m z
30MHz_Middle 3625 12.0 14.29 12.04 16.79 4312
30MHz_High 3685 9 26 14.29 12.04 16.87 43.20
40MHz_Low 3570 9 04 14.29 12,04 1527 4160
40MHz_Middle 3625 12.11 14.29 12.04 14.1 4043
40MHz_High 3680 1202 14.29 12,04 15.25 4158
Remark:
DG (dBi, 8H/8V) = antenna gain + 10*log(Nant/Nss) = 14.29 + 10*log(8/8) = 14.29 dBi
MIMO Factor: 10*log(16) = 12.04 dB
Maximum EIRP Power (dBm/10MHz) - 20MHz 3560MHz
Spectrum [@
Ref Level 30.00 dBm Offset 22.49 dB & RBW 10 MHz
Att 28 dB @ SWT 50 ms & VBW 10 MHz Mode Sweep
SGL Count 100/100
® LRm AvgPwr
Mi[1] 19.75 dBm
11 3.5603600 GHz
20 dem --
" [ S|
10 dBm e =y ~
Q S 3
-10dB
-20 dBm
-30 dBm
-40 dBm
-50 dBm
-60 d
CF 3.56 GHz 1001 pts Span 40.0 MHz
[ )i ] TREED we
Date: 2.APR.2025 17:37:23
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EIRP total Power (dBm) for reporting only

Total EIRP Power (dBm) reporting only

Power .
Setting . Single port
Mode Frequency (MHz) DG (dBi) MIMO Factor | conducted power Total EIRP (dBm)
(ATT/ADAK
) (dBm)

10MHz_Low 3555 12.0 14.29 12.04 18.36 44.69
10MHz_Middle 3625 1222 14.29 12.04 18.58 44.91
_ 10MHz_High 3695 1202 14.29 12.04 18.88 45.21
Single 20MHz_Low 3560 913 14.29 12.04 2212 48.45
Carier(SC) Intra 1550 H2_Middie 3625 915 14.29 12.04 219 4823
Band 20MHz_High 3690 9 2 14.29 12.04 20.92 47.25
30MHz_Low 3565 905 14.29 12.04 2152 47.85
30MHz_Middle 3625 12_0 14.29 12.04 20.53 46.86
30MHz_High 3685 926 14.29 12.04 20.53 46.86
40MHz_Low 3570 9 04 14.29 12.04 20.58 46.91
40MHz_Middle 3625 1211 14.29 12.04 19.3 4563
40MHz_High 3680 12.0.2 14.29 12.04 20.39 46.72
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Conducted Spurious Emissions

10MHz
Low Channel /3555MHz Middle Channel/3625MHz

Spectrum :%I Spectrum va

Ref Level 0.00 dBm Offset 34.53 dB Mode Sweep Ref Level 0.00 dBm Offset 34.53 dB Mode Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck 8 Limit ¢heck PA
_10 4R —$PURIOUS LINE_ABS _10 ddpe_BPURIOUS LINE_ABS P
-20d -20d
-30 dem -30 dem
s6idn scdn
| SPURIOUS_ SPURIOUS_
s0d fate sod =
| «
-60 d -60 d
=70 dB -70 dB
-80 di -80 d
-90 dem -90 dem
Start 30.0 MHz 40905 pts Stop 40.0 GHz Start 30.0 MHz 40905 pts Stop 40.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Ppowerabs | ALimit Rangelow | RangeUp | RBW | Frequency | powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 707.07921 MHz -55.45 dBm -15.45 de 30.000 MHz 1.000 GHz 1.000 MHz 918.36634 MHz -55.77 dém -15.77 dB
1.000 GHz 3.530 GHz 1.000 MHz 3.52685 GHz -51.16 dBm -11.16 d& 1.000 GHz 3.530 GHz 1.000 MHz 3.52685 GHz -52.10 dBém -12,10 dB
3.720 GHz 10.000 GHz 1.000 MHz 8.83496 GHz -50,27 dBm -10.27 dB 3.720 GHz 10,000 GHz 1.000 MHz 8.84626 GHz -50.55 dBm -10.55 dB
10.000 GHz 25,000 GHz 3.000 MHz 23,18022 GHz -41,34 dBm -1.34 dB 10,000 GHz 25,000 GHz 3.000 MHz 23,18097 GHz -42,96 dBm -2.96 dB
25.000 GHz 40,000 GHz 1.000 MHz 39.49501 GHz -43,87 dBm -3.87 dB 25.000 GHz 40.000 GHz 1.000 MHz 39.49501 GHz -43.98 dBm -3.98 dB
— — - _
L |
Date: 28.MAR.2025 22:36:07 Date: 27.MAR.2025 01:21:35

High Channel /3695MHz N/A

Spectrum u%':[

Ref Level 0.00 dBm Offset 34.53 d& Mode Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck
10 adH’!" BPURIOUS LINE_ABS

-20 d

-30 dBm

andn
SPURIOUS_

L

Start 30.0 MHz 40905 pts Stop 40.0 GHz

Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 908.76238 MHz -55.94 dBm -15.94 dB
1.000 GHz 3.530 GHz 1.000 MHz 3.52054 GHz -52.90 dBm -12.90 dB
3.720 GHz 10.000 GHz 1.000 MHz 8.82020 GHz -50.72 dBm -10.72 de
10.000 GHz 25,000 GHz 3.000 MHz 15,00037 GHz -42,89 dBm -2,89 dB
25,000 GHz 40.000 GHz 1.000 MHz 39.49501 GHz -44.06 dBm -4.06 dB

v Y

Date: 1.APR.2025 19:34:21
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20MHz

Low Channel/3560MHz

Middle Channel / 3625MHz

Spectrum :%I Spectrum u%;x
Ref Level 0.00 dBm Offset 34.53 dB Mode Sweep Ref Level 0.00 dBm Offset 34.53 dB Mode Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck
_10 4R —$PURIOUS LINE_ABS _10 ddpe_BPURIOUS LINE_ABS
-20d -20d
-30 dem -30 dem
s6idn scidn
SPURIOUS, £ SPURIOUS
B 3 Lot A= N ACA AN Rt p et B fr A A AP A IMANIA et 8
- Pt 4] St g ™
AP SR od M}MM
-60 d -60 d
=70 dB =70 dB
-80 di -80 d
-90 dem -90 dem
Start 30.0 MHz 40905 pts Stop 40.0 GHz Start 30.0 MHz 40905 pts Stop 40.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Ppowerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
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samranas. FCC RADIO TEST REPORT Report No. : FG250228001A
Frequency Stability
Test Conditions Middle Channel / 3625MHz Limit
Temperature Voltage BW 40MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage -1.00
40 Normal Voltage -1.00
30 Normal Voltage -1.00
20(Ref.) Normal Voltage 0.00
10 Normal Voltage 1.00
0 Normal Voltage 1.00
PASS
-10 Normal Voltage 1.00
-20 Normal Voltage -1.00
-30 Normal Voltage -1.00
20 Maximum Voltage -1.00
20 Normal Voltage 0.00
20 Minimum Voltage -1.00
Note:

1. Normal Voltage = 54 V. ; Minimum Voltage = 45.9 V. ; Maximum Voltage = 62.1 V.

2. The frequency fundamental emissions stay within the authorized frequency block

3. The frequency variation is sufficient to ensure that the occupied bandwidth of all operation channels stay

within the operating frequency block or frequency block group.

TEL : 408 9043300
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Report No. : FG250228001A

<Multi Carrier (Contiguous)>

Occupied Bandwidth

Mode

999%0BW(MHz)

Frequency

3615MHz + 3635MHz

3610MHz + 3635MHz

3605MHz + 3635MHz

BW

20MHz + 20MHz

20MHz + 30MHz

20MHz + 40MHz

Middle CH

38.04

47.45

57.54

Frequency

3610MHz + 3640MHz

3605MHz + 3640MHz

3605MHz + 3645MHz

BW

30MHz + 30MHz

30MHz + 40MHz

40MHz + 40MHz

Middle CH

56.94

66.99

77.04

20+20MHz / Middle Channel

20+30MHz/ Middle Channel

Spectrum ‘u:x}
Ref Lovel 3000 d6-  Offsul 22.43 02 RBW L1z
AlL 24 (B @ SWT 10m: & VBW 3 MHz Mode Sweep
SGL Count 100/100
@1rk ther
W] 14.03 dam|
s 3.6181270 GHz,
20 T o
% Trhean e | e ] 2
B i ‘\ ] g
" [ )
| 1
0 1 |
20d 1 -
gt bbb hatisr Rl s LT
—a
50
60 cBm
GF 5.675 Giiz 1001 pts Span 80.0 Wiz
Viarker
_Type | Ret | Tre| Vovalue | Function | Function Result |
1 1 14.03 dom
144 I 9.31 dBm Oce bw 98.041358042 MHz.
T2 1 8.51 dBm

Date 26 MAR 2025 18:36:23

Spectrum [“” |
Ref Level 30,00 Gém  Offset 22.43 05 RBW LWz
Att 24 dB @ SWT 10 ms & YBW 3 MHz Mode Swesp
SGL Count 100/100
@17« Max
M1[1] 13.11 dBmj
P | 3.6131100 GHZ
20 dbm [ Oce Bw 47.452547453 MHz|
T e 2N "
0 = A <
! o Y £ i X
0dsn - \f |
f \[
-10 dim { {
-20 dBm ‘
et it i tfoind KM..L | bt o
vl - L
40 dim
-50 dBm
50 dam
CF 3.625 GHz 1001 pts Span 100.0 MHz
Varker
Type | Ref | Tre | X-value |___Y-value | Function Function Result |
ML L 3.61311 GHz 13.11 cém
T1 1 3.601024 GHz 8.73 cBm occ Bw 47,452547453 MH2
T2 I 36484755 Gz .54 cbm

—

Dele. 27.MAR 2025 20.04.10

20+40MHz / Middle Channel

30+30

MHz/ Middle Channel

Spectrum |7
Rof Level 30,00 0Bm _ Offsel 22 95 0B = RBW & MHz
5 @ SWT  10ms w VBW 3MHz Mode Sweep
MIr 12.53 dbm)|
- 3.608100 GHZ|
% ' 1 Occ Bw B 57.542457542 MH2|
" FER . e A
! v v
LR { ]'[‘
00 l \
]
s { ‘\\
O i R [
40
50
60 cl
CF 3.625 GHz 1001 pts Span 120.0 MHz
Marker
Type | Ref | Tre| K value | ¥ value |__Function | Function Result |
M1 1 3.60B1 GHz 12,93 dbm
T1 3.595109 CHz 9.17 dBm oce Bw 57.542457542 MHz
T2 3.65355 1 CHz 9.76 dbr

) QI

Date 26 MAR.2025 “342:08

Spectrum [u:J
RefLevel 30.00 d2m  Offset 22.40 d6 @ RBW LAz
At 2 - SWT 10 ms @ VBW 3 MHz Mode Sweap
SG. Count 1007100
@ 10k ax
M) 12.31 dbm)|
9615530 GH7|
20 dim
e 56.943056943 MHz|
10 dBrm
) cbm
-10
eilonsd Wbt s,
43
S0
-60
CF 3.625 GHz 1001 pts Span 120.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 3.61553 GHz 12.31 dBm
T 1 3.596. GHz. 7.81 dém Dec Bw. 56.243056943 MHz
12 1 3,653412 GHz /.96 dbm

e

Date: 28.MAR.2025 16:26:34
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG250228001A

30+40MHz / Middle Channel

40+40MHz/ Middle Channel

Spectrur

RefLevel 0,00 0B Offsel 22.43 dE & RBW 1 MHz
24 0B @ SWT 10ms @ VBW 3MHz  Mode Swoep
unt_100/100

M1[1] 12.38 UBm|

. 3.610450 GHy]

b M| oce Bw 66.993006993 MH
- T A 12
1 & ey e s Tt
i v \ ¥ |
0 " T T
-0 ] 'fl 1
20 i t

b gt ot doguc i (T VAW, L

“ad

50 chm-

60 chm—

CF 3.625 GHz 1001 pts Span 140.0 MH>

viarker

Type | Ref | Tre | Y-value | _Function | Function Result |

w1 1 12.38 dbm
(51 1 0,95 dbr Ocs bu 66993006993 Mz
2 1 9.39 dbm

T : W &

Dato 28 AR 2025 19:29:31

Spectrum
Ref Level 20.00 dém Offset 22.42 J2 & RBW 1 MHz
24 0B @ SWT 10 m= & VBW 3 MHz Mode Sweep

M1[1] 11.01 dBm)|
o 3.623080 GHz
== il oce Bw - 77.042957043 MH
& T1 P " ;
1 R S T [ e S T [
k \ J \
3 ! /
! [ ‘
-10d '\
20 |
] |
ety bedeinyid A A b
-
-5
60 chm
CF 8.625 GHz 1001 pts Span 160.0 M7
Marker
Type | Ref | Trc | X-value | ¥-vale | Function Function Result |
w1 1 3.62308 GHz 11.01 dbm
1 1 3506473 GHz 7.63 dbr Oce bw 77,4235 7043 Mz
T2 1 3.563521 GHz 9.29 dbrn

i J G e

Date 26 MAR.2025 01:06:23
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG250228001A

26dB

Bandwidth

Mode

26dB BW(MHz)

Frequency

3615MHz + 3635MHz

3610MHz + 3635MHz

3605MHz + 3635MHz

BW

20MHz + 20MHz

20MHz + 30MHz

20MHz + 40MHz

Middle CH

40.52

50.15

60.3

Frequency

3610MHz + 3640MHz

3605MHz + 3640MHz

3605MHz + 3645MHz

BW

30MHz + 30MHz

30MHz + 40MHz

40MHz + 40MHz

Middle CH

59.82

69.93

60.3

20+20MHz / Middle Channel

20+30MHz/ Middle Channel

I

Date: 26 MAR 2025

64305

prepp— (=) Spoctrum oo
Ref Level 32.00 JBm Offset 22.49 cB RBW 1 MH: Ref Level 3000 dem Offset 22 46 B RBW I MHz
Aft 1d & SWI 10 ms @ VBW 1M1z Mode Sweep Att 28ds w SWT 10ms w VBW 3 MHz Mode Sweep
SGL Count 1327100 SGL Count 100/100
@ 1Pk Max [@1FK Max
| m1l1] 12.09 dBm| ‘ m1[1] 14.29 dom|
601474 " 3.5997300 GH2|
20 i 2111 96 dg) 2 2011 0.04 dy
I 10.5100 MHZ] | 50.1500 MHz
— AP 7S, LA s 13.131 > o A
10d — S — 10 dbm PYAZ SN 0 eV WY PSSR UV AR N,
7 7 ] v W Y { y
/ / ! [ \f i
od - ) 1 oBm T s
L
J | |
100 g 0
T d T -
# ’T 'I 12870 yer kS
\ |
T i T i ] AN A A S bl e fl oA
= =0
EL 40 ¢
-50 ol
50 ¢l
€0
60 gbm—|
CF 5.625 Griz 1001 pts Spon 80.0 MHz | :
p— " — - CF 8.625 GHz 1001 pts Span 100.0 MHz
By 7 CHIIRIIE o L ‘——I—““ THE™
Dete: 26 MAR 2025 18537:32
Date. 27.MAR 2025 20.05:21
Spectrum | =] Spectrum | (=)
Ref Lovel 20.00 dem  Offset 22 43 08 = RBW LRz Rof Loval 30.00 Gbrn OffSet 22.25 06 @ RBW 1Mz
Att 2000 @ SWT  10ms @ YBW 3VMHz  Made Sweep At 288 @ SWT  10ms @ VAW 3 MHz  Mode Swees
SGL Count 100/100 6L Count 100/100
@ LPk May [® 1Pk Man
[TEY] 14.97 dBm| D2[1] 2.35 d|
3.594670 GHz 5 4
20 5Bm p211] 0.10 dp)| 0 dBir 1[1] = Bm
[ 50.300 MHz 3.595000 i1y
|———01 12.240 den \FIF L X = et DL 12.300 g8 = =
10 aBm— B LR WEN R 103Bm di— :
{ ¥ | \ \ ! \ A/ \
0dam | ! { 1 a8 [; |} {1 g
-10 9bm— S -10 dem— =
I 13 160 Som L 3.700'gm i
) i ¥ i
-20 dBm + -20 dBm- J |
g o AR "'-»«J [URTIIINCRE NN R b st d WA AR RS b
-30 dBm -20 dBm
-40 AR -40 dBir
-50 d4Bm -50 dem
-£0 di -60 dBm—
CF 3.625 GHz Ton1 pts Span 120.0 Mz CF 9.625 Giiz 1001 pts Span 120.0 Milz
SIS -

L

J GHRNRREED o
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG250228001A

30+40MHz / Middle Channel

40+40MHz/ Middle Channel

Spectrum

Au 28 0B @ SWT
SEL Count 100/100

RefLovel 30.00d2m  Offset 22,40 d6 @ RBW L MKz

10ms @ VBW 3 MHz

Mode Sweap

@ 1P< 1=

mif1]

D1 12370 dBm

5

H2(1)

~16.66 dBm|
3.590030 GHz,
0.06 dp|
69.930 MIHZ

[

|
b
D2 -13.620Mkm

T
bl plasinn, bl
=0

ol ish

Sespesinld

CF 3,625 GHZ
S

1001 pts
—

Span 140.0 MHZ

N

Dater 28 MAR 2025 19:31:01

Spectrurm (m|

Ref Lovel 30,00 dBm  Offset 22.49 d2 @ RBW 1 M-z

Au 2805 @ SWT  11m: @ VBW 3MHz  Mode Sweep
SGL Count 100/100
(01Pc 1=
D2[1] 0.11d8
79.920 MH|
20 dl 1011 15.51 dbm|
3.585040 GHZ|
FER==01 1101048
Tor e Tkt VT A e [ [ T
4 |
o d T :

2 -14.950 R

]
e —1

ot sk b ol T R
Zo

CF 3.625 GHZ 1001 pts Span 160.0 MHZ
e —

Date: 25 MAR 2025 071:07:23
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ssamonias. FCC RADIO TEST REPORT Report No. : FG250228001A

EIRP PSD (dBm/MHz)
Power Setting ! Single port .
Mode Frequency (MHz) DG (dBi) MIMO Factor conducted power Total EIRP (dBm/MHz) Limit (dBm/MHz)
(ATT/ADAK)
(dBm/MH2)

20MHz+20MHz_Low 3560 + 3580 12 0.1 14.29 12.04 5.67 32.00
20MHz+20MHz_Middle 3615 + 3635 15 _-0.7_-15 14.29 12.04 4.35 30.68
20MHz+20MHz_High 3670 + 3690 15_-0.5 14.29 12.04 4.94 31.27
20MHz+30MHz_Low 3560 + 3585 12_-1 05 14.29 12.04 4.6 30.93
20MHz+30MHz_Middle 3610 + 3635 15 -14_-05 14.29 12.04 4.01 30.34
20MHZ+30MHz_High 3660 + 3685 15_1 0 14.29 12.04 435 30.68
20MHz+40MHz_Low 3560 + 3590 12 -14 15 14.29 12.04 4.29 30.62

Multi Carrier (MC) Intra Band Contiguous |20MHz+40MHz_Middle 3605 + 3635 15 -1.8 0.6 14.29 12.04 3.18 29.51
20MHz+40MHz_High 3650 + 3680 15 -1.3 13 14.29 12.04 4.51 30.84 <37 dBm/MHz
30MHz+30MHz_Low 3565 + 3595 14.29 12.04 3.79 30.12
30MHz+30MHz_Middle 3610 + 3640 14.29 12.04 2.48 28.81
30MHz+30MHz_High 3655 + 3685 14.29 12.04 3.92 30.25
30MHz+40MHz_Low 3565 + 3600 14.29 12.04 2.85 29.18
30MHz+40MHz_Middle 3605 + 3640 14.29 12.04 2.63 28.96
30MHz+40MHz_High 3645 + 3680 15+-04_1 14.29 12.04 3.51 29.84
40MHz+40MHz_Low 3570 + 3610 12_-06_-2 14.29 12.04 271 29.04
40MHz+40MHz_Middle 3605 + 3645 15_0_-0.8 14.29 12.04 1.73 28.06
40MHz+40MHz_High 3640 + 3680 15_0.6 14.29 12.04 2.74 29.07

Remark:
DG (dBi, 8H/8V) = antenna gain + 10*log(Nant/Nss) = 14.32 + 10*log(8/8) = 14.32 dBi
MIMO Factor: 10*log(16) = 12.04 dB

Maximum EIRP Power Density — 20MHz + 20MHz / 3560MHz + 3580MHz

=)

Ref Level 30.00 dBm Offset 22.49 dB8 @ RBW 1 MHz

Att 28 dB @ SWT S0ms @ VBW 3 MHz Mode Sweep
SGL Count 100/100

(@ 1Rm AvgPwr

M1[1] 5.67 dBm)|
3.5765530 GHz|
20 dém

. e || G o

T ., |
R |
N |

" et S Tt
-40d
-50 dB
-60 dBm
CF 3.57 GHz 1001 pts Span 80.0 MHz
.
)iS ) ]

)L J

Date: 25.MAR 2025 23:30:16
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG250228001A

EIRP Power (dBm/10MHz)

EIRP Power (dBm/10MHz)

Multi Carrier (MC) Intra Band Contiguous

Power Setting . Single port .
Mode Frequency (MHz) DG (dBi) MIMO Factor conducted power Total ERP (dBm/10MHz) | Limit (dBm/10MHz)
(ATT/ADAK)
(dBm)
20MHz+20MHz_Low 3560 + 3580 12 01 14.29 12.04 14.84 412
20MHz+20MHz_Middle 3615 + 3635 15 0.7 _-15 14.29 12.04 13.6 39.9
20MHz+20MHz_High 3670 + 3690 15_-05 14.29 12.04 13.95 40.3
20MHz+30MHz_Low 3560 + 3585 12 -1 05 14.29 12.04 13.84 40.2
20MHz+30MHz_Middle 3610 + 3635 14.29 12.04 13.17 395
20MHz+30MHz_High 3660 + 3685 14.29 12.04 13.55 39.9
20MHz+40MHz_Low 3560 + 3590 14.29 12.04 134 39.7
20MHz+40MHz_Middle 3605 + 3635 14.29 12.04 12.42 38.8
20MHz+40MHz_High 3650 + 3680 14.29 12.04 13.75 40.1 < 47 dBM/LOMHz
30MHz+30MHz_Low 3565 + 3595 14.29 12.04 13.29 39.6
30MHz+30MHz_Middle 3610 + 3640 14.29 12.04 1191 38.2
30MHz+30MHz_High 3655 + 3685 14.29 12.04 13.37 39.7
30MHz+40MHz_Low 3565 + 3600 14.29 12.04 12.46 38.79
30MHz+40MHz_Middle 3605 + 3640 14.29 12.04 12.1 38.43
30MHz+40MHz_High 3645 + 3680 14.29 12.04 13.04 39.37
40MHz+40MHz_Low 3570 + 3610 14.29 12.04 12.28 38.6
40MHz+40MHz_Middle 3605 + 3645 14.29 12.04 1116 375
40MHz+40MHz_High 3640 + 3680 14.29 12.04 12.26 38.6

Remark:
DG (dBi, 8H/8V) =

MIMO Factor: 10*log(16) = 12.04 dB

antenna gain + 10*log(Nant/Nss) = 14.29 + 10*log(8/8) = 14.29 dBi

Maximum EIRP Power (dBm/10MHz) — 20MHz + 20MHz / 3560MHz + 3580MHz

Att

Ref Level 30.00 dem

Spectrum

¥

28 dB @ SWT

SGL Count 100/100

Offset 22,49 dB @ RBW 10 MHz
S50ms & VBW 10 MHz

Mode Sweep

@ 1Rm AvgPwr

m1[1]

14.84 dBm
3.5765530 GHz

M1
x|

-10 dBm

-20 de

-30 dB

-40 dBm

-50 dBm

-60 df

CF 3.57 GHz

1001

pts

T

Date: 25.MAR.2025 23:30:37

Span 80.0 MHz
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ssamonias. FCC RADIO TEST REPORT Report No. : FG250228001A

EIRP total Power (dBm) for reporting only
Total EIRP Power (dBm) reporting only
Power Setting . Single port
Mode Frequency (MHz) DG (dBi) MIMO Factor conducted power Total EIRP (dBm)
(ATT/ADAK) (dBm)
20MHz+20MHz_Low 3560 + 3580 12_0.1 14.29 12.04 20.4 46.7
20MHz+20MHz_Middle 3615 + 3635 15_-0.7_-15 14.29 12.04 19.0 454
20MHz+20MHz_High 3670 + 3690 15_-0.5 14.29 12.04 194 45.8
20MHz+30MHz_Low 3560 + 3585 12_-1 05 14.29 12.04 20.13 46.46
20MHz+30MHz_Middle 3610 + 3635 15_-1.4_-05 14.29 12.04 19.41 45.74
20MHz+30MHz_High 3660 + 3685 15 -1 0 14.29 12.04 19.76 46.09
20MHz+40MHz_Low 3560 + 3590 12 -14 15 14.29 12.04 20.4 46.7
Multi Carrier (MC) Intra Band Contiguous [20MHz+40MHz_Middle 3605 + 3635 15 -1.8 0.6 14.29 12.04 19.5 45.9
20MHz+40MHz_High 3650 + 3680 15_-1.3 1.3 14.29 12.04 20.6 46.9
30MHz+30MHz_Low 3565 + 3595 12 _-0.2 0.1 14.29 12.04 20.22 46.55
30MHz+30MHz_Middle 3610 + 3640 15_-1_-1.7 14.29 12.04 18.97 45.30
30MHz+30MHz_High 3655 + 3685 15 0 14.29 12.04 20.32 46.65
30MHz+40MHz_Low 3565 + 3600 15_1 14.29 12.04 19.83 46.16
30MHz+40MHz_Middle 3605 + 3640 15_-0.7_-0.6 14.29 12.04 19.52 45.85
30MHz+40MHz_High 3645 + 3680 15 -04 1 14.29 12.04 20.65 46.98
40MHz+40MHz_Low 3570 + 3610 12_-0.6_-2 14.29 12.04 204 46.7
40MHz+40MHz_Middle 3605 + 3645 15_0_-0.8 14.29 12.04 19.6 45.9
40MHz+40MHz_High 3640 + 3680 15_0.6 14.29 12.04 205 46.8

Remark:
DG (dBi, 8H/8V) = antenna gain + 10*log(Nant/Nss) = 14.29 + 10*log(8/8) = 14.29 dBi
MIMO Factor: 10*log(16) = 12.04 dB
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Conducted Spurious Emissions

20+20MHz

Low Channel / (3560+3580)MHz

Middle Channel / (3615+3635)MHz

Spectrum

:%I Spectrum

Ref Level 0.00 dém Offset 34.53 dB

SGL Count 100/100

Mode Sweep

Ref Level 0.00 d&m
SGL Count 100/100

Offset 34.53 d&

Mode Sweep

L

Date: 26.MAR 2025 18:01:57

Date: 27.MAR 2025 17:08:02

@1 AvgPwr (@1 AvgPwr
Limit fheck Limit fheck
.10 édi’h" BPURIOUS _LINE_ABS .10 AEH\:' SPURIOUS _LINE_ABS
20d -20 df
-30 dém -30 dém
andn 40 dn
| SPURIOUS_ e SPURIOUS_ ]
50 dem— = -50 d -~
= L
60 d -60 df
70 de 70 dB
-80d -80 d
-90 dem -90 dém
Start 30.0 MHz 40905 pts Stop 40.0 GHz Start 30.0 MHz 40905 pts Stop 40.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Ppowerabs | ALimit Rangelow | RangeUp RBW | Frequency | powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 34.80198 MHz -52.80 dBm -12.80 dB 30.000 MHz 1.000 GHz 1.000 MHz 34.80198 MHz -54.30 dBm -14.30 dB
1.000 GHz 3.530 GHz 1.000 MHz 3.52685 GHz -42.83 dBm -2.83 dB 1.000 GHz 3.530 GHz 1.000 MHz 3.52685 GHz -52.23 dBm -12.23 dB
3.720 GHz 10.000 GHz 1.000 MHz 8.83119 GHz -50.37 dBm -10.37 dB 3.720 GHz 10.000 GHz 1.000 MHz 8.82554 GHz -50.52 dBm -10.52 dB
10,000 GHz 25.000 GHz 3.000 MHz 15,82983 GHz -43.31 dém -3,31.d8 10,000 GHz 25,000 GHz 3.000 MHz 23,18097 GHz -43.24 dem -3.24 dB
25,000 GHz 40.000 GHz 1.000 MHz 39.49501 GHz -44.00 dBm -4.00 dB 25,000 GHz 40,000 GHz 1.000 MHz 39.49501 GHz -43.96 dBm -3.96 dB
— — - —
|

High Channel / (3670+3690)MHz

N/A

Spectrum

Ref Level 0.00 dém Offset 34.53 d&

SGL Count 100/100

Mode Sweep

@1 AvgPwr

Limit ¢heck

ABS

_10 ddf—BPURIOUS LINE

-20 d

-30 dBm

andn
SPURIOUS _

Start 30.0 MHz 40905 pts Stop 40.0 GHz

Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit

30.000 MHz 1.000 GHz 1.000 MHz 34.80198 MHz -54.68 dBm -14.68 dB

1.000 GHz 3.530 GHz 1.000 MHz 3.52685 GHz -52.76 dBm -12.76 dB

3.720 GHz 10.000 GHz 1.000 MHz 3.72016 GHz -44.52 dBm -4,52 dB

10.000 GHz 25,000 GHz 3.000 MHz 18,34971 GHz -43,40 dBm -3,40 dB

25,000 GHz 40.000 GHz 1.000 MHz 39.45761 GHz -44.07 dBm -4.07 dB

™ Y
HERED we
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20+30MHz

Low Channel / (3560+3585)MHz

Middle Channel / (3610+3635)MHz

Spectrum

:%I Spectrum

Ref Level 0.00 d&m
SGL Count 100/100

Offset 34.53 dB Mode Sweep

Ref Level 0.00 dBm
SGL Count 100/100

Offset 34.53 dB Mode Sweep

L

Date: 27.MAR 2025 19:19:08

Date: 27.MAR 2025 20:00:43

@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS Limit ¢heck
.10 ééH’!‘. BPURIOUS _LINE_ABS .10 dH\" BPURIOUS _LINE_ABS
20d -20 dl
-30 dém -30 dm
andn 40 dn
| SPURIOUS_ ] | SPURIOUS
50 dem— -50 d
«
60d -60 di
70 de 70 dB
-80d -80 d
-90 dem -90 dém
Start 30.0 MHz 40905 pts Stop 40.0 GHz Start 30.0 MHz 40905 pts Stop 40.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Ppowerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 34.80198 MHz -50.57 dBm -10.57 dB 30.000 MHz 1.000 GHz 1.000 MHz 34.80198 MHz -52.45 dBm -12.45 dB
1.000 GHz 3.530 GHz 1.000 MHz 3.52685 GHz -41.41 dBm -1.41dB 1.000 GHz 3,530 GHz 1.000 MHz 3.52685 GHz -52.73 dBm -12.73 dB
3.720 GHz 10.000 GHz 1.000 MHz 8.83967 GHz -50.69 dBm -10.69 dB 3.720 GHz 10.000 GHz 1.000 MHz 8.86291 GHz -50.74 dBm -10.74 de
10,000 GHz 25.000 GHz 3.000 MHz 23,18097 GHz -43.03 dém -3,03 dB 10,000 GHz 25,000 GHz 3.000 MHz 23,18022 GHz -41.76 dBm -1.76 dB
25,000 GHz 40.000 GHz 1.000 MHz 39,49501 GHz -44.07 dBm -4.07 dB 25.000 GHz 40,000 GHz 1.000 MHz 39.49501 GHz -44.16 dBm -4.16 dB
™ w7 y
(] o

High Channel / (3660+3685)MHz

N/A

Spectrum D%I
Ref Level 0.00 dBm Offset 34.53 dB Mode Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 aéH\“ BPURIOUS LINE_ABS PABS
-20 di
-30 dem
s0dn
| SPURIOUS ABS_
‘ MMWWW
-50 d
s AP AP
-60 d
=70 dB
-80 d
-90 der
Start 30.0 MHz 40905 pts Stop 40.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 34.80198 MHz -52,02 dBm -12.02 de
1.000 GHz 3.530 GHz 1.000 MHz 3.52685 GHz -52,89 dBm -12,89 d&
3.720 GHz 10.000 GHz 1.000 MHz 3.72016 GHz -42,51 dBm -2,51 dB
10.000 GHz 25,000 GHz 3.000 MHz 23,18022 GHz -41,83 dBm -1.83 dB
25.000 GHz 40,000 GHz 1.000 MHz 39.45761 GHz -44.03 dBm -4.03 dB
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